SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

Conducted Spurious Emission

FR1 n25 / 5MHz / DFT-S OFDM / BPSK
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30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -55.52 dBm -42.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.76062 MHz -55.36 dBm -42.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.30 dBm -39.30 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61352 GHz -55.71 dBm -42.71 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97103 GHz -54.12 dBm -41,12 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06383 GHz -54,27 dBm -41.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52492 GHz -49.62 dbm -36.62 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94942 GHz -48.59 dBm -36.55 db
9.000 GHz 13.000 GHz 1.000 MHz 11.26347 GHz -52.38 dBm -39.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.25147 GHz -52.47 dBm -39.47 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.57155 GHz -50.57 dBm -37.57 db 13.000 GHz 19,500 GHz 1.000 MHz 15.59055 GHz -50.46 dBm -37.46 dB
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30,000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz -55.37 dBm -42.37 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.49262 GHz -55.83 dBm -42.83 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -52,32 dBm -39,32 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83092 GHz -49.62 dbm -36.62 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.26447 GHz -52,40 dBm -39.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82253 GHz -50.50 dBm -37.50 dB
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FR1 n25 /5MHz / DFT-S OFDM / QPSK
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30.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -55.47 dBm —-42.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -55.40 dém -42.40 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.78 dBm -38.76 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.06528 GHz -55.57 dBm -42.57 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.95448 GHz -54,37 dBm -41,37 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.95735 GHz -53.90 dBm -40.90 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.92792 GHz -49.77 dBm -36.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.95342 GHz -42.80 dBm -36.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.25097 GHz -52.35 dBm -39.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.23997 GHz -52.33 dBm -39.33 dé
13.000 GHz 19,500 GHz 1.000 MHz 15.57755 GHz -50.20 dBm -37.30 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.59655 GHz -50.49 dBm -37.49 dB
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30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -55.33 dBm -42.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.09760 GHz -55.73 dBm -42.73 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -51.06 dBm -38.06 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52592 GHz -49.75 dbm -36.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.25097 GHz -52.31 dBm -39.31 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.58205 GHz -50.27 dBm -37.27 dB
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30.000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -60.56 dBm —-47.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.2148%9 MHz -60.41 dém -47.41 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.42 dBm -39.42 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83979 GHz -60.30 dBm -47.30 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.97313 GHz -59.10 dBm -46,10 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.49311 GHz -59.30 dBm -46.30 dB.
3.000 GHz 9.000 GHz 1.000 MHz 5.93692 GHz -54.39 dBm -41.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.94192 GHz -54.58 dBm -41.58 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.23347 GHz -58.54 dBm -45.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.21697 GHz -58.46 dBm -45.46 dB
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30.000 MHz 1.000 GHz 1.000 MHz 914.52504 MHz -60.45 dBm -47.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.20717 GHz -60.56 dBm -47.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -52,86 dBm -39.86 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94342 GHz -54.55 dbm -41.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.26297 GHz -58.45 dBm -45.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.65947 GHz -57.15 dBm -44,15 dBb
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 917.34883 MHz -60.53 dBm -47.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.65367 MHz -60.41 dBm -47.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.75 dBm -39.75 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -60.55 dBm -47.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94836 GHz -59,11 dBm -46,11 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05160 GHz -50,31 dBm -46.31 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.89893 GHz -54.49 dBm -41.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52142 GHz -54.67 dBm -41.67 db
9.000 GHz 13.000 GHz 1.000 MHz 11.24897 GHz -58.45 dBm -45.45 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.24997 GHz -58,30 dBm -45.30 dB
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30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -60,33 dBm -47.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.39696 GHz -60.67 dBm -47.67 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -52,77 dBm -39,77 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82392 GHz -54.54 dBm -41.54 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.24697 GHz -58.49 dBm -45.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.67747 GHz -57.06 dBm -44,06 db
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30.000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -60.56 dBm —-47.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -60.45 dém -47.45 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -50.29 dBm -37.20 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83517 GHz -56.68 dBm -43.66 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.96167 GHz -53.17 dBm -46,17 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.94908 GHz -59.19 dBm -46.19 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.92392 GHz -54.62 dBm -41.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.92442 GHz -54.49 dBm -41.49 dBb
9.000 GHz 13.000 GHz 1.000 MHz 11.22097 GHz -58.34 dBm -45.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.24197 GHz -58.49 dBm -45.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.69904 GHz -57.10 dBm -44,10 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.63947 GHz -56.99 dBm -43.99 dB
— —
)i i )i i

Highest Channel / 1RB

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
10 ddRE—SPLRIOUS | INE_ABS PARS
e g e . -
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.60820 MHz -60.45 dBm -47.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75247 GHz -60.64 dBm -47.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -53,53 dBm -40,52 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57492 GHz -54.66 dBm -41.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.23897 GHz -58.52 dBm -45.52 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88653 GHz -57.17 dBm -44,17 dBb
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30.000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -60.51 dBm -47.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.09295 MHz -60.37 dém -47.37 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -51.17 dBm -38.17 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -58.77 dBm -45.77 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.95016 GHz -59.31 dBm -46,31 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.97031 GHz -59.21 dBm -46.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.95292 GHz -54.52 dBm -41.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.93242 GHz -54.57 dBm -41.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.23847 GHz -58.43 dBm -45.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.21897 GHz -58.42 dBm -45.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.64997 GHz -57.08 dBm -44,08 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.64347 GHz -57.10 dBm -44.10 dg
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30.000 MHz 1.000 GHz 1.000 MHz 978.51304 MHz -60.57 dBm -47.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59589 GHz -60.62 dBm -47.62 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -52,82 dBm -39,82 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95342 GHz -54.41 dBm -41.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.22397 GHz -58.34 dBm -45.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.61697 GHz -57.04 dBm -44,04 db
il
\ I ) w

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A160 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG051802H

Frequency Stability

Test Conditions NR n25 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0017
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0021
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0015
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL
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FR1 n66 SA

Peak-to-Average Ratio

Mode FR1 n66 / 5MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.33 3.86 5.04 5.39
Middle CH 3.30 3.86 5.01 5.42 PASS
Highest CH 3.42 3.83 4.93 5.48
Sporton International (Shenzhen) Inc. Page Number : A162 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01
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FR1 n66 / 5MHz / DFT-S OFDM
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- R -
0.0 o 0.0 %
\
1E- 1E- :
i X
\ \ \ \
\ {
1€ = 1€ <
|
. | N 1
| i X
| A ] A
CF 1.7125 GHz Mean Pwr + 20.00 dB CF 1.7125 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,11 dem 24,97 dbm 4.86 d 1.63 d8 3.01 0B 3.86 0B .43 0B Trace 1 | 19.68 dbm 25,62 dBm 6.17 d8 2.20 d8 4.23 d8 5.39 da 5.86 08
—— e —
L il J [T L L [

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.20 dom  Offset +.20 b Ref Level 24.20 dom  Offset +.20 b
o att 3008 AQT 2 ms ® RBW 5 MHz o att 3008 AQT 2 ms @ RBW 5 MHz
@152 view @152 view
o
5
0.0 . 0.0
5 g N g
Y N,
1E- X - 1E- .
% 5 X
% N \ \
1E 1E A
a1 K,
¥
b ‘\
1 . 1 t
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,18 dem 25,17 dbm 4.99 da 177 d8 2.96 0B .43 0B Trace 1 [ 19.73 dem 26,12 dbm 5.38 d8 2.20 d8 4.26 d8 da 5.91 08
I e—— I e——
L J )| L L.

Highest Channel / Full RB

Highest Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 24.20 dom  Offset +.20 b Ref Level 24.20 dom  Offset +.20 b
o att 3008 AQT 2 ms ® RBW 5 MHz o att 3008 AQT 2 ms @ RBW 5 MHz
@152 view @152 view
B L
- B -
N S
0. A 0. >
N . K 3
.\» 2 5 2
. L ) Y
1E T R 1E % R
‘u\ b \ "
N v
1E 1E
4 |

. | 1 |

CF 1.7775 GHz - Mean Pwr + 20.00 dB CF 1.7775 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 19.92 dBm 24.B5 dBm 4.93 da 1.77 dB 2.96 dB 4.58 dB Trace 1 19.42 dBm 25,74 dBm 6.32 dB 2.23 d8 4.26 d8 5.48 dB 4 dB
I e—— I e——
8 JL J o 8 JL LLLL
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26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.83 492 4.96 4.89
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.81 9.83 9.83 9.89
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.89 14.98 14.93 15.04
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 20.06 20.22 20.10 19.94
Mode FR1 n66 : 26dB BW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 40.99 40.99 40.91 40.99
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum 5 =
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  12us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.70 dBm| 2 ™Il 11.16 dBm)
" 1.74593900 GHz " 1.74631900 GHz
_ § e " 26.00 dB L ndg X 26.00 dB
Il e B Ry Y 4.825000000 MHZ, T el B et " A} 4.915000000 MHZ|
o dB / Q factor 361.8 0 dB: / Q factor I a55.3
| [ \
10 dgm 10 dBm
e
7 T ] o I SN VT PvopR
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.745939 GHz 10.70 dBm nd@ down 4.825 MH2 M1 1.746319 GHz 11.16 dBm nd@ down 4.915 MHzZ
TL 1 1742602 GHz -15.55 dém ndd 26.00 dB T1 L 1.742602 GHz -14.78 dém ndd 26.00 dB
T2 1 1747428 GHz -15.09 dam qQ factor 361.8 T2 1 1.747517 GHz -14.96 dam qQ factor 3
L I J b wa L )i J -
hectrum ectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  12us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.19 dBm| 2 ™Il 5.2 dBm
‘ 1.74410100 GHz 1.74524000 GHz
] _ ndB 26.00 dB 26.00 dB
Jlf My a AR . Ak " 4 g::mmum? V!Hz PN PPN A 4 s@snnnnutj MHz
o de Q factor 352.0 o dB / 356.5
/
/ /
-10 dBm + -10 dBm 4
b b
-20 dém -20 dém .
\ ]
20 8 e L -30 B - -
A N e~
40 dBm 40 dém
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1744101 GHz 10.13 dBm ndB down 4.955 MHz ML 1 1.74524 GHz 8.32 dém ndB down 4,595 MHz
T1 1 1.742512 GHz -16.20 dém ndé 26.00 dB T1 1 1.742552 GHz -17.39 dém ndé 26.00 d8
T2 1 1747468 GHz -15.65 dém  factor 352.0 T2 1 1.747448 GHz -17.62 dém  factor 356.5
L L J L J
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FR1 n66 / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum 5 =
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att a0de SWT Sps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1[1] 7.18 dBm)| 20 M1[1] .22 dBm)|
1.7416830 GHz| 1.7439010 GHz
ML ndB 26.00 dB)| M1 ndB 26.00 dB|
N 0, NPT NV B ——" 9.810000000 MHz, e o T 9.830000000 MHz
. / i Q factor ‘ 177.5 0 dB af 177.4
-10 d@m / | -10 dam
/ 5 F;
-20 dBm + -20 dém f
/ \ o
-30 dBm — 7 - -30 dBm T T =
ooV LA s 0V VAN P i (e RV i A,
40 dem 40 dam
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.741683 GHz 7.18 dm nd8 down 9.81 MHz ML 1.743901 GHz 8.22 dam nd8 down 9,83 WHZ
T1 1 1,740105 GHz -18.45 dbm nd8 26.00 d T1 L 1740065 GHz -17.99 dam nd8 26,00 d8
T2 1 1.749915 GHz -18.71 dém Q factor 177.5 T2 1 1.749895 GHz -18.13 dém Q factor 177.4
L I J b wa L )i J -

64QAM

256QAM

Middle Channel

Middle Channel

pectrum ectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
j= Att 30de SWT 37.%u: @ VBW 300 kHz Mode Auto FFT b Att 30de SWT 37.0us @ VBW 300 kHz Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
20 M1[1] 7.63 dBm)| 20 M1[1] 1.62 dBm)|
K ndg 26.00 dB| ndg 26.00 dg|
SN, SRR T PP RPN L A, 9.830000000 MHz w 9.890000000 MHz
e [ Al e f,|.‘".‘.nﬂ‘} "\ 177.2 0da P A, 176.1
-10 dem Iz - -10 dBm -
¥ z T
-20 dem T -20 dém -
{ |
30 dBm —— 30 dBm - 1
A n T u J T g . T
AP AN AT oA T \ Py o b rnn L
40 dBm el Mot At
-50 dBm -50 dém
-60 dBm: -60 dem:
70 d@m -70 dém
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts $pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M1 1 1.742083 GHz 7.63 dBm nd down 9.83 MHz M1 1.741424 GHz 4.62 dBm nd down 9.89 MHz
T1 1 1.740145 GHz -17.67 dam nds 26.00 d8 T1 1 1.740045 GHz -21.65 dam nds 26.00 da
T2 1 1.749975 GHz -18.35 dBm Q factor 177.2 T2 1 1.749935 GHz -20.92 dBm Q factor 176.1
( U ] b - ( ]
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FR1 n66 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , trum 3
Ref Level 24.30 cbm  Offset 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1[1] 10.96 dBm) 20 M1[1] 11.05 dBm)
W 1.7463190 GHz| ML 1.7469480 GHz
10 ¢ . _ X _ndp 26.00 dB 10 4 __ Jnde 26.00 dB
d 7 Y e e A 14895000000 MH2 d T T ST ST i e vy 14.985000000 MHz
o dB Q factor | 117.2) 0 dB / Q factor \ 116.6
f | { |
-10 dam ¥ i -10 dém f %
2080m W 200m / It
N RPN N I |‘ Mo e S A LA . .
T’amfd‘ TR N L v R Ty -4 ]
40 dBm 40 dem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.746319 GHz 10.96 dam nd8 down 14,895 MHz ML L 1.746948 GHz 11.85 dam nd8 down 14,985 MHz
T1 1 1,737507 GHz -15.40 dbm nd8 26.00 dB T1 L 1.737478 GHz -13.68 dBm nd8 26,00 d8
T2 1 1,752403 GHz -13.99 dam Q factor 117.2 T2 1 1.752463 GHz -13.91 dém Q factor 116.6
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

zctrum v Spectrum v
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.35 dBm| 2 ™Il 7.70 dem
" 1.7480870 GHz 1.7391560 GHz
10 ¢ _ § nge 26.00 dB 10 di i ndB 26.00 dB
d P e e e T 14925000000 MHz : Y P PP 15.045000000 MHz
o0db ; Q factor \ 117.1 0da d d * q fact 'Tl 115.6
-10dBm ‘l -10 dBm T
Y ; t
-20 dom -20 dem f ’
] - / ‘
) i - oy —hauils - -30 dBm— - L -
i et S n
i ST S U
40 dBm 40 dBm
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1748087 GHz 10.35 dBm ndB down 14.525 MHz ML 1 1.739158 GHz 7.70 dBém ndB down 15.045 MHz
T1 1 1.737507 GHz -16.05 dam nds 26.00 d8 T1 1 1.737507 GHz -17.29 dém ndé 26.00 d8
T2 1 1752433 GHz -15.26 dém  factor 117.1 T2 1 1.752552 GHz -16.89 dém  factor 1155
L L J - L JL J
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FR1 n66 / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum 5 ectrum =
Ref Level 24.30 cbm  Offset 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 10.81 dBm) 20 M1[1] 963 dBm)|
A 59680 GHz - 1.7398050 GHz
10 ¢ - ndB 26.00 dB 10 di nde 26.00 dB
h a N WA P Ry 20.060000000 MHZ| - J’\J’" O RV T g AZAY 20.220000000 MHz
o de f Q factor 86.6 o dB Q factor | 86.0
| A
-10 dBm 3 -10 dBm T t
i I \‘
-20 dBm + < -20 dém ' T
ey ~d o Lol P \
30 dem R S SRR
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1736068 GHZ 10.81 dBm ndB_down 20,06 MHz ML 1.739805 GHz 9.63 dBm ndB_down 20,22 MRz
TL 1 173501 GHz -14.65 dam nd8 26.00 dB T1 L 173493 GHz -18.34 dam nd8 26.00 dB
T2 1 175507 GHz -14.96 dam qQ factor 86.6 T2 1 1.75515 GHz -15.97 dam qQ factor 86.0
. I 4 ‘ L JL

64QAM

256QAM

Middle Channel

Middle Channel

trum 5 =
Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 5.23 dBm) 2 ™Il 7.60 dBm
1.7462390 GHz 1.7390060 GHz
ndB 26.00 dB ndB 26.00 dB
[ e saa PN By mm N PR T W) 20.100000000 MHZ, PR L - 19.940000000 MHz
0dB 4' Q factor ‘I 86.9 0 de L Q ekt ™ \ 87.2
! Y 1}
- ! ! K
10 dgm o T 10 dBm i
20 dom ! T -20 dém 5
I \
J | \
|0 gen— : Y BV as e 30 dam -
i M St im Ny et et P
40 dam 40 dem Sl i
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1746239 GHz 9.23 dém ndB down 20.1 MHz ML 1.735008 GHz 7.69 dém ndB down 19,94 MHz
T1 1 1.73489 GHz -17.02 dém ndé 26.00 dB T1 1 1.73509 GHz -19.02 dém ndé 26.00 d8
T2 1 175499 GHz -15.15 dém  factor 6.9 T2 1 1.75503 GHz -18.95 dém  factor 87.2
L 1 J ] i J -
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Report No. :

FG051802H

FR1 n66 / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level 24.30 dom  Offset +.30 db @ RBW 1 MHz RefLevel 24.30 dém  Offset +.J0 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT e Att S0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 gBm Mi[1] 13.50 dBm 20 dBm ] Mi[1] 13.83 dBm
1.7418830 GHz 3 1.7442810 GHz
10 b e e 26.00 dB 10 b p - Vs AN W 26.00 dB
h { ‘ B i +0.999000000 MHz h i N By v y +0.999000000 MHz
adem [ Q factor \ 42.5 o dam / Q factor Y 42.5
: . ! !
10 - -10 T T
[ | [
20 d -20 di +
] { -1 = N
o SN et ] Nl S o, L " -
-0 d -40 d
50 -50
60 o -60 di
70 70
CF 1.745 CHz 1001 pts Span B0.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.741B83 GHz 13.59 dém gk down 40,959 WHz [ 1 1744281 GHz 13.83 dém gk down 40,959 WHz
T1 1 1.724461 GHz -12.38 dBm nde 26.00 d& T 1 1.72454 GHz -12.21 dém nde 26.00 d&
T2 1 1.76546 GHz -11.95 dBm Q factar 42.5 T2 1 1.765538 GHz -13.21 dém Q factar 42.5
n 1 il 1
L JL J - L JL J -

64QAM

256QAM

Middle Channel

Middle Channel

o o
v E v
Ref Level 24.30 dom  Offset +.30 db @ RBW 1 MHz RefLevel 24.30 dém  Offset +.J0 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT I Att 3008 SWT  1l4ps @ VBW 3 MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 gBm _ Mi[1] 13.41 dBm 20 dBm Mi[1] 9.50 dBm)
. 1.7402850 GHz . 1.7540310 GHz
s o Fay P 26.00 dB s nd 26.00 dB
10 de; Y = N 10 des . T
; Bw \ +0.919000000 MHz LA w-.gu‘\\, A +0.999000000 MHz
0 dem / Q factor \ 42.5 0 dem Q factor \
10 'H L 10
F 1
20 d - | -20 di
20 = = - = - = - =
Q e~y = v Oy PV SN
g
-0 d -40 d
=0 -50
60 o -60 di
70 70
CF 1.745 CHz 1001 pts Span B0.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.74D285 GHz 13.41 dém gk down 40,919 MHz [ 1 1.754031 GHz 4.50 dém gk down 40,959 WHz
T1 1 1.72454 GHz -12.11 dBm nde 26.00 d& T 1 1.724461 GHz -17.42 dém nde 26.00 d&
T2 1 1.76546 GHz -13.27 dBm Q factar 42.5 T2 1 1.76546 GHz -17.26 dém Q factar 42.8
i T T
L JL J

'
J

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

: A170 of A229
1 Apr. 02, 2021
. Rev. 01



saronas. FCC RF Test Report

Report No. : FG051802H

Occupied Bandwidth

Mode FR1 n66 : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.48 4.49 4.49 4.50
Mode FR1 n66 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.27 9.29 9.27 9.27
Mode FR1 n66 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.12 14.09 14.15 14.15
Mode FR1 n66 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 19.02 18.86 18.98
Mode FR1 n66 : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 38.68 38.6 38.76 38.68
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SPORTON LAB.
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Report No.

: FG051802H

FR1 n66 / 5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

5 trum =
30 GBm  Offset 4,90 ob = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 11.06 dBm) 20 10.06 dBm)
W 58100 GHZ 1.74618900 GHz
10 d X occ By T 4476 MHzZ| 104 1 4.485514486 MHz
1d oA e KLY, S ey v e S 10d [ = v
f
0ds / 0 d8: f
{ {
-10 dBm i -10 dBm S *
[ \ / \
-20 dam 4 -20 dem .
f \ / |
30 - - - - 30 Eimyis Sae -
30 gAn T A T 20 A A
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743581 GHz 11.06 dam ML 1.746189 GHz 10.86 dBm
TL 1 1,7427522 GHz 6.25 dBm Oce Bw 4.475524476 MHz T1 L 1.7427522 GHz 6.60 dBm Occ Bw 4.485514486 MHz
T2 1 17472278 GHz 6.10 dam T2 1 17472378 GHz 5.05 dam
. I 4 ‘ L JL ‘

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum = ectrum =
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.11 dBm| 2 ™Il B.02 dBm
1.74573900 GHz 1.74379100 GHz
10 d cc By 4.485514486 MHz 104 Oce By 4.495504496 MHz
e AT Caamawons e etV ISVA R Bt e -
I \ B AT WL
0 d8 - 0 dés T
/ \ )i L
-10 dBm -10 dBm
/ | \
-20 dBm + -20 dém i
/ Y / 3
a0 day L - -30 dBm - i
B W T ] NP A —J S ey ]
40 dBm A5 dBm
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1745733 GHz 10.11 dBm ML 1 1.743791 GHz 8.02 dem
T1 1 1.7427522 GHz 6.00 dBm oce Bw 4.485514486 MHz T1 1 1.7427423 GHz 3.94 dam oce Bw 4. 495504496 MHZ
Tz 1 17472378 GHz 5,52 dém T2 1 1.7472378 GHz 2.93 dbm
L L J L JL

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

1 A172 of A229
1 Apr. 02, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , trum 3
Ref Level 24.30 dem  Offsat OB = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1[1] 7.58 dBm)| 20 M1[1] 7.48 dBm)
1.7427620 GHz| 1.7431820 GHz
10 d Occ Bre 9.270720271 MHz 10 11 Occ Bre 9.200709291 MHZ
e T 104 T
o | S ot rog ] TP SPYE TSN T
0 de 0 d&
[ | \
!
-10 d@m i ] -10 dam T
20 dbm 1 L -20 dém rﬁ' |
/ 1 it
-30 d8m J‘ Y- . -30 dam {I R - -
AP A p iy S L LPATTASY TV g W e o o R L
30 'derl {3tem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1742762 GHz 7.58 dam ML 1.743182 GHz 7.48 dam
T1 1 1,7403447 GHz 3.76 dBm Oce Bw 9.270729271 MHz T1 L 1.7403447 GHz 5.67 dm Oce Bw 9.200709291 MHz
T2 1 17496154 GHz 4.67 dam T2 1 1.7495354 GHz 5.07 dam
L L J L L

64QAM

256QAM

Middle Cha

nnel

Middle Channel

zctrum v Spectrum v
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 7.64 aBm)| 2 ™Il 5.22 dBm
1.7470980 GHz 1.7463390 GHz
10 d 9.270720271 MHz 104 Oce By 9.270729271 MHz
104 T 10d
S PR E T} . x| o
. st W . el b, et | o P L AR A il
| |
-10 dem - - -10 dBm f‘ -
20 dbm i ; -20 dém \
] \ { \
=0 dewl\i AW s g -0 dem 7 ‘\
Mg L A U ) P ) EE .
40 dBm -y d. ol
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1747093 GHz 7.584 dBém ML 1 1.746339 GHz 5.22 dém
T1 1 1.7403646 GHz 3.27 dBm Occ Bw 9.270729271 MHz T1 1 1.7403646 GHz 0.30 dém Occ Bw 9.270729271 MH2z
T2 1 17496354 GHz 3.83 dém T2 1 174596354 GHz 1.52 dém
L L J - L JL

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A173 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

5 trum =
30GBm  Offset 4,90 ob e RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 MLl 11.13 dBm) 20 M1[1] 12.93 dBm)
" 1.7463490 GHZ| 1.7517190 GHz
10 d 1 X 14115684116 MHz 10 14.085914086 MHz
10¢ = ™ T 10d T =
/ \
0 de ? 0 d& T T
[ / |
-10 dBm -10 dem 1
| j | |
20 dom / y 20 dbm J! |
| " " ™ S AW
P \ . S T i S
| an sl - P e ot -
')
40 dBm 40 dem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746349 GHz 11.13 dam ML 1781713 GHz 12.33 dam
T1 1 1,737957 GHz 6.74 dBm Oce Bw 14.115834115 MHz T1 L 17379271 GHz 5.88 dBm Oce Bw 14.085914086 MHz
T2 1 17520729 GHz 7.22 dam T2 1 1752013 GHz 6.67 dam
. I 4 ‘ L JL ‘

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum = ectrum =
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT I Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 10.36 dBm| 2 ™Il 7.50 dem)
" 1.7481170 GHz 1.7498250 GHz
10 d Oge By 14145854146 MHz 104 O 14145854146 MHz
o T ST Vo | 10d -
[ - MY B AN [P DN
0 d8 ; . 0 dés
/ Y /
-10 dBm -10 dBm I
— . A LT WP f 1
“ardBin | L -30 dBm——————— ﬁ!
BN TRV S NP
40 dBm 40 dBm
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1748117 GHz 10.38 dBm ML 1 1745825 GHz 7.50 dém
T1 1 1.7378971 GHz 5.47 dam oce Bw 14.145854146 MHz T1 1 1.7378971 GHz 2.95 dBm oce Bw 14.145854146 MHz
T2 1 1752043 GHz 5,595 dém T2 1 1.752043 GHz 3.12 dém
L L J L JL

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A174 of A229

Report Issued Date : Apr. 02, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Spectrum s Spectrum s
Ref Level 24.30 dom  Offset +.30 db @ RBW 1 MHz RefLevel 24.30 dém  Offset +.J0 db = RBW 1 MHz
o Att 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto 7T I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
20 gBm M1l 13.26 dBm) 20 dem M 15.01 dBm)
o 1.7497150 GHz ¥ 1.7522730 GHz
10 b - o enlp SRR 38.681318681 MHz 10 b £ ) P e A 38.601398601 MHz
/ ! i y
0 dem 4' ‘\l 0 dem ’\ 1
10 ‘ -10 |
f | | "
20 d ! 20 di | |
1 t
nbo e - A AP LAy —_ _
— s ~ g — g D N
-0 d -40 d
50 -50
60 o 60 di
70 70
CF 1.745 CHz 1001 pts Span B0.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | | Y-value | Function | Function Result |
2 1 1.745715 GHz 13.26 dem [ 1 15.01 dBm
T1 1 1.7255794 GHz 7.93 dBm Oce Bw 36,681318681 MHZ T 1 7.74 dBm Oce Bw 38,601398601 MHZ
T2 1 1.7642607 GHz 7.23 dBm T2 1 17642607 GHz 7.33 dém
n 1 il 1
L JL J - L JL -

J

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 24.30 dom  Offset +.30 db @ RBW 1 MHz RefLevel 24.30 dém  Offset +.J0 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto 7T I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 gBm i 13,73 dBm 20 dBm Mi[1] 9.74 dBim)
¥ 1.7513940 GHz | 1.7527520 GHz
10 b . SEWL TN 38.761238761 MHz 10 b : —_bygcew 38.681318681 MHz
¥ T VA LV e o
0dem 0 dem )’ L
-0 -10 }I H‘
20 d -20 di :
) N - |
-3 = = N -30 dgy Y
o i T NP
40 d 40 d -
50 -50
60 o -60 di
70 70
CF 1.745 CHz 1001 pts Span B0.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.751384 GHz 13.74 dém [ 1 1752752 GHz .74 dém
T1 1 1.7256503 GHz 7.51 dBm Oce Bw 36, 761236761 MHZ T 1 1.7256593 GHz 4.61 dBm Oce Bw 36,681318681 MHZ
T2 1 1.7644206 GHz 7.94 dBm T2 1 17643407 GHz 4.26 dBm
- - — - —
L JL J L

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 Al175 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66 / 40MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

2ctrum , trum 3
Ref Level 24.30 dem  Offsat OB = RBW 300 kHz RefLavel 24.30 dbm  Offset OB = RBW 300 kHz
o Att a0de SWT ps @ VBW 1MHz  Mode Auto FFT o Att a0ds SWT ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1[1] 6.99 dBm)| 20 M1[1] 6.09 dBm)|
1.7514740 GHz, 1.7537110 GHz
10 d 38.521478521 MHZ] 10 Om Bre } 38441558442 MHz
- = - = N M
Fard| |l rupan [ T et s (A A o,
0 e i 0 dé: i
-10 d@m f ‘\ -10 dam T ‘
-20 dBm } t -20 dém . |
i /
M !
P 3.“” P YA T f?bl‘*\‘;’r A E
\JU g A A A
40 dBm: 40 dem Mraf ety
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1751474 GHz 6.99 dam ML L 1753711 GHz 6.89 dam
T1 1 1,7257393 GHz 4.58 dBm Oce Bw 38.521476521 MHz T1 L 1.7257393 GHz 4.52 dBm Oce Bw 38.441556442 MHz
T2 1 17642607 GHz 3.62 dam T2 1 1.7641808 GHz 4,22 dom
L L J L L

64QAM 256QAM
Middle Channel Middle Channel

zctrum v Spectrum v
Ref Level 24.30 dem  Offset 30 db e RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de  SWT ps @ VBW 1MHz  Mode Auto FFT o Att a0ds SWT ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il .37 dBm) 2 ™Il v.a2 aBm
1.7389260 GHz 1.7287760 GHz
10 ¢ ‘ a1 Oce By 38.601398601 MHz 10 di I Oce By 38.521478521 MHz
Fotpufinh T e LA e Y Yo T T2
s T L VA et M N VP PO Sl s
-10 dem I L -10 dBm L
20 dem |‘ | -20 dem fJ !
WL
i sl o Vll y ) -30 dBm l
1/ e oy A 1
40 dBm a2 et A T
-50 dBm -50 dBm
-60 B -60 dBm
-70 dBm -70 dm
CF 1,745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1738928 GHz .37 dem ML 1 1.726778 GHz 4.32 dBm
T1 1 1.7256593 GHz 4.48 dBm oce Bw 38.601398601 MHz T1 1 1.7257393 GHz 0.56 dBm oce Bw 38.521478521 MHz
T2 1 17642607 GHz 4.01 dBm T2 1 1.7642607 GHz 0.75 dBm
< — S e —"
L L J - L JL

Sporton International (Shenzhen) Inc. Page Number 1 A176 of A229
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

Conducted Band Edge

FR1 n66 / 5MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr

Line _$PURIOUS
10 dBm

INE_ABS PABS

0dB

-10 dBm

SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

”
50 dapph?T e,

[
\
—

fi
et o,

-60 dBm

AW P

-70 dBm:

Start 1.7 GHz

3003 pts

Stop 1.715 GHz

Spurious Emissions
Range Low |

Range Up | RBW

Freguency

|  Powerabs | ALimit

1.700 GHz
1.709 GHz
1.710 GHz

1.709 GHz 1.000 MHz
1.710 GHz 50.000 kHz
1.715 GHz 100,000 kHz

170898 GHz
1.71000 GHz
1.71030 GHz

-38.42 dém -25.42 d&
-21.07 dBm -8.07 dB
18.04 dBm -11.96 di

( Il

J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr

Line PURIOUS INE_ABS PABS
10 dBm
lnarmgmra oS s ey
d
0 / 1
-10 dBm
SPURIOUS_LINE_ABS_ I
-20 dBm J
-30 dBm
.|
R I, )
L e
-40 dBm
o o
a st
sl
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70804 GHz -30.83 dBm -17.83 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -34.10 dBm -21.10 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71234 GHz 5.99 dBm -24.01 dB
L bid J GINNRNRND we
Date: 14.JAN 21 6:15:29

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX . 86
FCCID:

-755-8637-9595
ZMOFM350GL

Page Number 1 A177 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66 / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS

Line _purious_Line_aps | PABS
10 dBm

LA
A \
fﬂa\ldf\" g ,v’J T g /
‘50 dem— \\.. A, e i athine
' = R e
-60 dBm
-70 dBm
Start 1,775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100,000 kHz 1,77961 GHz 17.66 dBm -12.34 d&
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -23.51 dBm -10.51 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78104 GHz -38.06 dB -25.06 dB
L ] [| (]
Datea: 1 6:15:22

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum k=

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr

SPUEIRHE CHIEKABS

Line _§PURIOUS_| INE_ABS PABS

10 dBm

E,HWM R TR N
b

[
-20 dBm !‘
-30 dBm )
*\ e e N
-40 dBm: . ] /
N Tty
50 dBm s SN
-60 dBm
-70 dBm:
Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100,000 kHz 1.77696 GHz £.57 dBém -24.43 dB
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -32.88 dBm -19.88 dB
1.781 GHz 1.790 GHz 1.000 MHz 178145 GHz -32.66 dBm -19.66 dB
L bid J [] [
Dater 1 JAN.2021 6:12:53
Sporton International (Shenzhen) Inc. Page Number 1 A178 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON

ws. FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 5SMHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

SGL Count 100/100

Ref Level 22.20 dBm  Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr

Line _$PURIOUS
10 dBm

INE_ABS PASS A

0dB

-10 dBm

SPURIOUS_LINE_ABS H Mw‘

-20 dém

-30 dBm

-40 dBm

I e 7

50 dpmyere 'M#_"_ﬂ,— -

e
-60 dBm

-70 dBm:

Start 1.7 GHz

3003 pts

Stop 1.715 GHz

Spurious Emissions
Range Low |

Range Up | RBW |

Freguency |  Powerabs | ALimit

1.700 GHz
1.709 GHz
1.710 GHz

1.709 GHz 1.000 MHz
1.710 GHz 50.000 kHz
1.715 GHz 100,000 kHz

170892 GHz
1.71000 GHz
171032 GHz

-38.57 dBm -25.57 dB
-23.14 dBm -10.14 dB
18.16 dBm -11.84 dg

J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

)

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

@1 AvgPwr

Line _$PURIOUS
10 dBm

INE_ABS PABS

odB

P R FEVRARTR VPV

-10 dBm

SPURIOUS_LINE_ABS_
-20 dBm

f \
30 dBm Mwww v /
oy
-40 dBm soim L T
SPF ey
M..Lwﬂ "
-50 dBm
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70889 GHz -30.02 dBm -17.02 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -31.98 dBm -18.98 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71067 GHz 5.18 dBm -24.82 dB
L bid J GINNRNRND we
Date: 14.JAN.2021 O&é:1B:02

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A179 of A229

Report Issued Date : Apr. 02, 2021

Report Version

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66 / 5SMHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr

SPUEIRHE CHIEKABS

Line _purtous_|ine_aps._|f} PABS

10 dém -

-
W ot Lo/ —

50 dem - L Mw“‘w" P
e -

Start 1,775 GHz 3003 pts
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100.000 kHz 1,77965 GHz 17.43 dém -12.57 d&
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -23.03 dBm -10.03 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78103 GHz -38.12 dBm -25.12 dB

L I J [| [

J

Stop 1.79 GHz

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum k=

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS
10 dBm

Tt RS VR L RN S PP

-30 dBm 1

T U
R
1 s
-40 dBm 5 st g /
MWW
-50 dam
-60 dBm
-70 dBm
Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100.000 kHz 1.77941 GHz £.30 dém -24.70 d&
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -332.84 dBm -20.84 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -31.26 dBm -18.26 dB
L JC ] [ I e
Datez 1 JAN.2021 6:14:07

Sporton International (Shenzhen) Inc.

Page Number 1 A180 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 15MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_| INE_ABS PAB:
10 dBm

]

[
l
;

-10 dBm

| SPURIDUS_LINE_ABS_ \
-20 dBm

TA
i

-30 dBm

f

|

40 dBm A JW{ e }
‘ v i MM L o Y, i . il A lL

-60 dBm

-70 dBm:

Start 1.7 GHz 3003 pts Stop 1.725 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,708921 GHz -35.11 dém -22.11 de
1.709 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -18.76 dBm -5.76 d&
1.710 GHz 1.725 GHz 100,000 kHz 1.71044 GHz 17.95 dBm -12.05 dB

)i J W ee

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectum 7

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_| INE_ABS PABS
10 dBm

odB .,

-10 dBm { \
| SPURIOUS_LINE_ABS_ I |
-20 dBm

! T
-30 dBm !

-50 dam

-60 dBm:

-70 dBm

Start 1.7 GHz 3003 pts Stop 1.725 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,70876 GHz -3E£.93 dém -22.93 de
1.709 GHz 1.710 GHz 150,000 kHz 1.70998 GHz -34.60 dBm -21.60 dB
1.710 GHz 1.725 GHz 100,000 kHz 1,72183 GHz 1.06 dBm -28.94 dB

i J W v

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A181 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66 / 15MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS ﬂ
10 dBm

=]
a
&
3

-20 dam J
Ann |
dam f—t
J
freer i \NL /
Y M
a4 i el N el .
JHE RIS L G i e W
£0 dBm
70 dBm
Start 1.765 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,765 GHz 1.780 GHz 100,000 kHz 1,77850 GHz 18.05 dBm -11.85 d&
1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -22.01 dBm -9.01 d&
1.781 GHz 1.790 GHz 1.000 MHz 1,78101 GHz -34.66 dBm -21.66 dB
. ——
L I J CHNRRNNED we
Date: 14.JAN.2021 05:31:00

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep

SGL Count 1007100

@1 AvgPwr

SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS

10 dBm

048 Ly %
e = T w T

VLD dBm:

-‘ZEI dem E

!BD dem \

-40 dBm 'LL“ [ I

-50 dBm

-60 dBm

-70 dBm:

Start 1.765 GHz
Spurious Emissions
Rangelow | RangeUp | RBW |

3003 pts Stop 1.79 GHz

Freguency |  Powerabs | ALimit

1,765 GHz 1.780 GHz 100,000 kHz 1,76885 GHz 1.10 dBm -26.00 d&
1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -41.95 dBm -28.95 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78309 GHz -32.17 dBm -19.17 dB

L L ] (I e

Sporton International (Shenzhen) Inc.

Page Number 1 A182 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL




saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 15MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectum 7
Ref Level 22.20 dBm

Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Line _§PURIOUS_)INE_ABS PA
10 dBm

odB

i —1

-10 dBm B
| SPURIOUS_LINE_ABS_ L
-20 dBm

t
1l
20 dom j Llh,

V T
-40 dBm J I{

W IUIIIM“ "‘lﬂ’\ o ”\" N Ul | |

-60 dBm:

-70 dBm

Start 1.7 GHz
purious Emissions
Rangelow | RangeUp | RBW |

3003 pts Stop 1.725 GHz

Freguency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1,000 MHz 1,70893 GHz -36.34 dBm -23.34 de
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -21.86 dBm -8.86 dB
1.710 GHz 1.725 GHz 100,000 kHz 1,71047 GHz 17.19 dBm -12.81 dB

J ] HInn %

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectum 7
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Line _$PURIOUS_| INE_ABS PABS
10 dBm

0dB

-10 derm |
| ERURIOUS_LINE_ABS_ J l
-20 dBm

-30 dBm }

-50 dém

-60 dBm

-70 dBm:

Start 1.7 GHz 3003 pts Stop 1.725 GHz

purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

1,700 GHz 1.709 GHz 1,000 MHz 170232 GHz -36.15 dBm -23.15 d&
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -35.74 dBm -22.74 dB
1.710 GHz 1.725 GHz 100.000 kHz 171425 GHz 0.62 dBm -29.38 dB

)i J W ee

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A183 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 15MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.50 dBm  Offset 4.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIRWECHEEKABS
Line BEPURIOUS INE_ABS PABS ﬂ
10 dBm
0de H
-10 dBm J L
-20 dBm )
-3p dim r'W'U
b oo : L
- "
f M S ——
W [
an A \ LN VER'
i vy Ev Ly A B G
-60 dBm
-70 dBm
Start 1.765 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.765 GHz 1.780 GHz 100,000 kHz 1.77951 GHz 17.34 dBm -12.66 d&
1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -21.47 dBm -8.47 d&
1.781 GHz 1.790 GHz 1.000 MHz 1,78105 GHz -36.17 dBm -23.17 dB
- —
L JL ] (LTI
Datez 1 JAN 21 05:31:26

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.50 dBm  Offset 4.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS_| INE_ABS PABS
10 dBm:

0.48

rf\,«.— T ey s A
<10 dem:

<20 dBm I

30 dBm 1

-40 dBm A —

-50 dBm

-60 dam

-70 dBm:

Start 1.765 GHz 3003 pts

Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,765 GHz 1.780 GHz 100,000 kHz 1.77310 GHz 0.26 dBm -29.74 dB
1.780 GHz 1.781 GHz 150,000 kHz 1.78004 GHz -42.82 dBm -29.82 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78107 GHz -36.25 dBm -23.25 dB
L I J CHNRRNNED we
Date: 14.JAN.2021 2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A184 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 40MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

L

.JAN.2021

-~ oo
Spectrum % || Spectrum % v
Ref Level 22.20 dbm  Offset 4,20 d8 Mode Auto Sweep Ref Level 19.00 d8m  Offset 4.20 dB @ RBW 30 kHz
SGL Count 100071000 o Att 30dB @ SWT 100 ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100
@1 AvgPwr
it gheck F ® 1Rm AvgPwr
Line EPURIOUS_LENE_ABS PAESS
10 dem ‘I 10 dBm
ode h od
-10 dem - )
| SPURIOUS_LINE_ABS_ \ -10 dem
-20 dem \
20 d
-30 dem | ,‘h'\
A} u 1 -30 dBi
-40 dem ¥ T i
-40 di
. W A L) | )
LRGN ZE NP N LT W (S W PR VN P R N Y . el
-60 dBm P
-70 dBm “80d
st 70 d
art 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit CF 1.70975 GHz 5001 pts Span 1.02 MHZ,
1.700 GHz 1.709 GHz 1.000 MHz 1.70859 GHz -34.62 dBm -21.62 dB Channel Powe
1,709 GHz 1.710 GHz 500.000 kHz 1,71000 GHz -13.56 dBm -0.56 dB nglrower
1.710 GHz 1.750 GHz 100,000 kHz 1.71066 GHz 17.09 dBm -12.51 dB Bandwidth 500.00 kHz Power -21.84 dBm Tx Total -21.84 dBm
v ~
i (NN we 1 SIINNIAD we

J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100
@1 AvgPwr

Offset 4.20 dB Mode Auto Sweep

Line _§PURIOUS_|LINE_ABS PABS
10 dBm
0de
T i i B e e EVNEVRN, SE PP .\,.L_,_,-»\J\
-10 d8m f
| SPURIOUS._ LINE_ABS_ [ ‘
-20 dém T

-30 dBm

dBm

-50 dam

-60 dBm:

-70 dBm

Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,70873 GHz -31.95 dém -18.95 de
1.709 GHz 1.710 GHz 500,000 kHz 1.70998 GHz -30.76 dBm -17.76 dB
1.710 GHz 1.750 GHz 100,000 kHz 1,72524 GHz -3.19 dBm -33.19 dB
) D v
Datez 1 JAN.2021 04:21:23

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A185 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 40MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 22.50 dBm
SGL Count 1000/1000

Offset 4.20 dB Mode Auto Sweep

Spectrum #

Ref Level 19.00 dBm
[» Att

30 d8 @ SWT

Offset 4.20 dé @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

B L hvgpwr SGL Count 100/100
SPURIRIECHBEKABS @ 1Rm AvgPwr
Line _$PURIOUS_|LINE_ABS PABS I
10 dBm i 10 dBm
o de I od
-10 dem f
/ -10 dém
-20 dém / ”
20
-30 dBm Fa v B
f W ™ 30 d
-40 dBm \J‘ 1 X
-40 di
A A 1 J( lj
0 dgm. T -J" o~ v .
Y (AU IFYURPY | E SOV S U LW [ () R e VT 50 dbr
-60 dem
-60 d
70 dBm
70 d
Start 1.74 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit CF 1.78025 GHz 5001 pts Span 1.02 MHz
1.740 GHz 1.780 GHz 100,000 kHz 1,77934 GHz 17.32 dBm -12.61 dg Channel Powe
1,780 GHz 1.781 GHz 500.000 kHz 178003 GHz -15.05 dBm -2.09 dB nglrower
1.781 GHz 1.790 GHz 1.000 MHz 1.78129 GHz -33.27 dBm -20.27 de Bandwidth 500.00 kHz Power -23.25 dBm Tx Total -23.25 dBm
Y ~7 v
1 . ( N ] QI e
Date: 14.JAN.2021 O at 14.
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrm %)
Ref Level 22.50 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
SPUEIRHE CHBEKABS
SPURIOUS

Line
10 dBm

INE_ABS

0dB

s
10 dem

T Y L A S

e

-wﬂ'».kuz-\

20 dBm |

30 dBm

(-40 dBm

-50 dBm

-60 dBm

-70 dBm:

Start 1.74 GHz
Spurious Emissions

Range Low |
1,740 GHz

3003 pts Stop 1.79 GHz

ALimit
-33.71 d&
-15.21 dB
-10.92 dg

Range Up
1.780 GHz

| RBW |
100,000 kHz

|  Powerabs |
-3.71 dBm
-28.21 dBm
-23.92 dBm

Freguency

174877 GHz
1.780 GHz 1.781 GHz 500.000 kHz 178001 GHz
1.781 GHz 1.790 GHz 1.000 MHz 1,78830 GHz

i -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A186 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66 / 40MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr

Line _$PURIOUS IFV\F ABS PABS
10 dBm

I

-10 dém “L
| SPURIOUS_LINE ABS_ g |
-20 dBm ‘

L \
.40 dam -'"},.‘I v \‘ N A /
S \ u

1
Ve A I S e A L T e L

-60 dBm

-70 dBm
Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70883 GHz -35.13 dBm -22.13 d&
1.709 GHz 1.710 GHz 500,000 kHz 1.70998 GHz -16.04 dBm -3.04 dB
1.710 GHz 1.750 GHz 100,000 kHz 1.71066 GHz 16.81 dBm -13.19 dB
- S
Il G we
Date: 14.JAN.2021 4:15:09

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectum 7

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line
10 dBm

odB

T s ety IR, SRS (VR VIS R ey

-10 dBm [ 1
| SPURIOUS_LINE_ABS_ [

-20 dBm

-30 dBm

—y ' |

-50 dém
-60 dBm:
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70826 GHz -36.52 dém -23.52 de
1.709 GHz 1.710 GHz 500.000 kHz 1.70996 GHz -32.33 dBm -19.33 dB
1.710 GHz 1.750 GHz 100.000 kHz 172500 GHz -4.07 dBm -34.07 d&
- S
) D v
Date: 14.JAN.2021 2
Sporton International (Shenzhen) Inc. Page Number 1 A187 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 40MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 22.50 dBm
SGL Count 1000/1000

Offset 4.20 dB

Mode Auto Sweep

Spectrum

Ref Level 19.00 dém

= Att 30de @ SWT

Offset 4.20 dB @ RBW

30 kHz
100 ms & VBW 100 kHz

Mode Sweep

@1 AvgPwr SGL Count 100/100
SPURIRHECHEEKABS @ LIRm AvgPwr
Line _$PURIOUS INE_ABS PABS q
10 dém ‘ 10d
ode ‘ 0 dBm
-10 dBm " T
! -10 di
20 dem: f
f 20 d
-30 dBm - ! Wt
/ V l\?\ -30 dBm—
-40 dBm } T
/
| i \_ -40 dB "
s —4 s il .
FANN (SO, DAY | EE Y PRI B S ) S PV -
-60 dBm
-60 dBm——————+—— —
70 dam
-70 dBm
Start 1.74 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Ppowerabs | aumit || [GF 1.78025 GHz 5001 pts Span 1.02 MHz
1.740 GHz 1.780 GHz 100,000 kHz 1,77934 Gz 16.82 dBm 13,18 B | | [
1.780 GHz 1.781 GHz 500.000 kHz 178002 GHz -15.17 dBm -2.17 dB
1.781 GHz 1.790 GHz 1.000 MHz 178100 GHz -34.53 dBm -21.53 dB Bandwidth 500.00 kHz Power -23.72 dBm Tx Total -23.72 dBm
Y ~ v
1 v { )j J 0 wa
Dater 1 JAN.2021 04:11 S Dat 4.JAN.202 4:09

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

SGL Count 100/100

Ref Level 22.50 dBm

Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr
SPUEIRHE CHBEKABS
Line _$PURIOUS

10 dBm:

INE_ABS

0dB

Tt
10 dem

b i

| A

P A, ot

i o e TP

s s

20 dem

30 dBm

LJD dem

-50 dBm

-60 dBm:

-70 dBm

Start 1.74 GHz

3003 pts

Stop 1.79 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Freguency |

Power Abs |

ALimit

1,740 GHz
1.780 GHz
1.781 GHz

1.780 GHz
1.781 GHz
1.790 GHz

100,000 kHz
500.000 kHz
1.000 MHz

175724 GHz
1.78003 GHz
178269 GHz

-4.24 dBm
-31.87 dBm
-36.86 dBm

-34.24 d&
-18.87 dB
-23.86 dB

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

: A188 of A229
1 Apr. 02, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

=t

Im

SE

Spectrum

Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
S A sk mh || IERRTIS A M-Jw
e LN PRI PR S ~ e s P R PR -
e
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -55.58 dBm -42,58 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -55.40 dBm -42.40 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -53.66 dBm -40.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.09113 GHz -55.73 dBm -42.73 de
1.790 GHz 3,000 GHz 1.000 MHz 2.62926 GHz -54,40 dBm -41,40 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.52120 GHz -54.,44 dBm -41.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95042 GHz -50.22 dbm -37.22 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99792 GHz -50.15 dBm -37.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58355 GHz -50.30 dBm -37.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69204 GHz -50.30 dBm -37.30 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.49792 GHz -43.49 dBm -30.42 db 13.000 GHz 18,000 GHz 1.000 MHz 15.51333 GHz -43.49 dBm -30.49 d&
hid bl
Date: 14.JAN.2021 14.JAN.2021 06:04:59

Highest Channel / 1RB

Si

Ny

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.20 de

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS
SPURIOUS_LINE_ABS
20 d8
30 d8
AR L,
LIRS e
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -55.54 dBm -42.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.05230 GHz -55.72 dBm -42.72 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.63813 GHz -54,48 dBm -41,48 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98992 GHz -50.19 dBm -37.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.67054 GHz -50.25 dBm -37.25 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.51000 GHz -43.47 dBm -30.47 dB
- p—

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A189 of A229

Report Issued Date : Apr. 02, 2021

Report Versio

n

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

trul

p

p

Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 de -40 dBm
PITALY; i, || PR A AN,
I [ e N = e
dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.64168 MHz -55.60 dBm -42.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.07746 MHz -55.49 dBm -42.45 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -53.24 dBm -40.24 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68478 GHz -55.77 dBm -42.77 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.96432 GHz -54,40 dBm -41,40 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49378 GHz -54,37 dBm -41,37 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99542 GHz -50.19 dBm -37.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98442 GHz -50.13 dBm -37.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66454 GHz -50.35 dBm -37.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68304 GHz -50.34 dBm -37.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.46417 GHz -43.52 dBm -30.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.46334 GHz -43.65 dBm -30.65 d&
- p— e m—
L VA J - L JL 4 ‘
Date: 14.JAN.2021 06:01:52 : 14.JAN.2021 06:07:34

Highest Channel / 1RB

Ref Level 0.00 dBm Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
5_LINE_ABS
PEATS LRy,
P et Pt s B gt gl
i
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -55.56 dBm -42.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.13311 GHz -55.84 dBm -42.84 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.48975 GHz -54.19 dBm -41,19 dB
3.000 GHz 5.000 GHz 1.000 MHz 695742 GHz -50.28 dBm -37.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68304 GHz -50.21 dBm -37.21 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.45084 GHz -43.66 dBm -30.66 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66 / 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

trul

p

p

Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
PUTALLY, LY, | PRTALY. Y,
(PR S — I, e P e —
dem
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -55.70 dBm -42.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -55.81 dBm -42.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -43.78 dBm -30.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69283 GHz -55.81 dBm -42.81 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.96633 GHz -54.46 dBm -41,46 dB 1,790 GHz 2,000 GHz 1.000 MHz 2,50427 GHz -54.43 dBm -41.43 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51392 GHz -50.12 dbm -37.12 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99842 GHz -50.08 dBm -37.05 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69854 GHz -50.29 dBm -37.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68804 GHz -49.,98 dBm -36.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.50292 GHz -43.46 dBm -30.46 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.51000 GHz -43.67 dBm -30.67 d&
- p— e m—
L VA J - L JL 4 ‘

te: 14.7AN.2021

Highest Channel / 1RB

Ref Level 0.00 dBm Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
| PLRIOLS | INE_ABS PARS
5_LINE_ABS
AL Y
R e ~
|l
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -55.66 dBm -42.66 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.03551 GHz -55.93 dBm -42.93 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79383 GHz -48,43 dBm -35.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51542 GHz -50.25 dbm -37.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.69504 GHz -50.35 dBm -37.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.47167 GHz -43.66 dBm -30.66 dB
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